
Jon Niermann, Chairman 
Emily Lindley, Commissioner 
Bobby Janecka, Commissioner 
Toby Baker, Executive Director 
 
 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 
Protecting Texas by Reducing and Preventing Pollution 

P.O. Box 13087   •   Austin, Texas 78711-3087   •   512-239-1000   •   tceq.texas.gov 
How is our customer service?     tceq.texas.gov/customersurvey 

printed on recycled paper 

September 28, 2021 

TO:  Persons on the attached mailing list. 

RE: Continental Homes of Texas, L.P. and Ky-Tex Properties, LLC 
TPDES Permit No. WQ0015940001 

Decision of the Executive Director. 

The executive director has made a decision that the above-referenced permit application 
meets the requirements of applicable law.  This decision does not authorize 
[...]
effects on reservoir levels, effects on neighboring land water levels in drought and 


flood, concrete ditching/banking in the discharge route to contain and control the flow 


of water from the plant, and consideration of options such as dredging next to the 


reservoir to increase capacity without increasing the water level are not issues that can 


be addressed in the permit. These issues would need to be addressed with the 


Applicants and/or the local flood plain authority, and possibly with the US Army Corps 


of Engineers (as applicable). 


 
3 Texas Surface Water Quality Standards, 30 TEX. ADMIN. CODE § 307.10. 







Executive Director’s Response to Comments  
CONTINENTAL HOMES OF TEXAS LP  
and KY-TEX PROPERTIES LLC 
FOR TPDES PERMIT NO. WQ0015940001 Page 12 


 


The Applicants have indicated that they will meet the requirements for 


controlling odor by ownership of the buffer zone by meeting the requirements in the 


rules at 30 TAC § 309.13(e). This rule requires that all wastewater treatment plant 


units may not be located closer than 150 feet to the nearest property line.  


TCEQ issues TPDES permits that describe the conditions under which the 


wastewater facility must operate. All facilities must be designed, operated, and 


maintained consistent with applicable TCEQ rules. These provisions require that a 


facility is properly operated and maintained at all times. 


The TCEQ’s Office of Compliance and Enforcement ensures compliance with 


applicable state and federal regulations. The Region 11 office is required to conduct a 


mandatory comprehensive compliance investigation (CCI) at minor facilities (facilities 


with permitted flow less than 1 million gpd) once every five fiscal years.  Additional 


mandatory investigations can be required if the facility is categorized as significant 


noncompliance (SNC).  SNC is determined by the Compliance Monitoring Section of the 


TCEQ and is based on self-reported effluent violations.  


If the facility is found to be out of compliance with the terms or conditions of 


the permit, the Applicants be subject to enforcement. If anyone experiences any 


suspected incidents of noncompliance with the permit or TCEQ rules, they may report 


these to the TCEQ by calling the toll-free number, 1-888-777-3186, or the TCEQ Region 


11 Office in Austin at (512) 339-2929. Citizen complaints may also be filed on-line at 


https://www.tceq.texas.gov/assets/public/compliance/monops/complaints/complaint


s.html.  If the Applicants fail to comply with all requirements of the permit, it may be 


subject to enforcement action. 


 



https://www.tceq.texas.gov/assets/public/compliance/monops/complaints/complaints.html

https://www.tceq.texas.gov/assets/public/compliance/monops/complaints/complaints.html





Executive Director’s Response to Comments  
CONTINENTAL HOMES OF TEXAS LP  
and KY-TEX PROPERTIES LLC 
FOR TPDES PERMIT NO. WQ0015940001 Page 13 


 


Comment 8: 


In her comments, Anne Reid asked whether the wastewater treatment plant will 


use UV light or chlorination as a method of disinfection.  


Response 8: 


The rules in 30 TAC § 309.3(g)(1) require that disinfection of domestic 


wastewater must be protective of both public health and aquatic life, however the rules 


do not require a specific method of disinfection. A permittee may disinfect domestic 


wastewater through use of 1) chlorination, 2) ultra-violet light, or 3) an equivalent 


method of disinfection with prior approval of the Executive Director. For this facility, 


the Applicants have chosen chlorine disinfection. Chlorination may be via gaseous, 


liquid, or tablet forms.  Whichever form is used, the design criteria for chemical 


disinfection by chlorine, including safety requirements, in 30 TAC Chapter 217, 


Subchapter K shall be observed.  


Comment 9: 


In her comments, Anne Reid asked if chlorination is used in the effluent’s 


treatment process, will dichlorination follow. 


Response 9: 


The TCEQ may require additional permit limits for discharges that TCEQ staff 


determine have a high potential to adversely affect listed species of critical concern. 


Examples of such discharges include those made directly to watersheds in which listed 


species occur; and those where dissolved oxygen deficiencies extend into  


watersheds where listed endangered species occur. These types of discharges 


are issued permits that, if necessary, require dechlorination and contain a daily 







Executive Director’s Response to Comments  
CONTINENTAL HOMES OF TEXAS LP  
and KY-TEX PROPERTIES LLC 
FOR TPDES PERMIT NO. WQ0015940001 Page 14 


 


average ammonia-nitrogen limit of 3.0 mg/L or less. Additional permit limits may be 


imposed based on USFWS concerns and other issues as they arise. 


TCEQ will also add requirements for de-chlorination for most permits where the 


authorized flow limit is equal to or greater than 500,000 gallons per day. The draft 


permit does not require de-chlorination to occur.  


Comment 10: 


In her comments, Anne Reid asked what Contaminants of Emerging Concern will 


be screened for in the treated water. 


Response 10: 


The TCEQ has not investigated the potential effects of emerging contaminants, 


which includes Pharmaceuticals and Personal Care Products (PPCPs), in effluent. 


Neither the TCEQ nor the EPA has promulgated rules or criteria limiting emerging 


contaminants in wastewater. The EPA is investigating emerging contaminants and has 


stated that scientists have not found evidence of adverse human health effects from 


emerging contaminants in the environment. Removal of some emerging contaminants 


has been documented during municipal wastewater treatment; however, standard 


removal efficiencies have not been established. In addition, there are currently no 


federal or state effluent limits for emerging contaminants. While the EPA and other 


agencies continue to study the presence of PPCPs, there is currently no clear regulatory 


regime available to address the treatment of PPCPs in domestic wastewater.   


Accordingly, neither the TCEQ nor the EPA have rules on the treatment of 


contaminants such as pharmaceuticals in domestic wastewater. 


 


 







Executive Director’s Response to Comments  
CONTINENTAL HOMES OF TEXAS LP  
and KY-TEX PROPERTIES LLC 
FOR TPDES PERMIT NO. WQ0015940001 Page 15 


 


Comment 11: 


In her comments, Anne Reid asked for evidence that it is safe for livestock to 


drink from Brushy Creek once the treated effluent has been discharged into it. 


Response 11: 


The proposed permit was drafted in accordance with 30 TAC § 307.5 and the 


TCEQ Procedures for the Implementation of the Texas Surface Water Quality Standards 


(IPs; June 2010). The Texas Surface Water Quality Standards (TSWQS) provide that 


surface waters cannot be toxic to aquatic or terrestrial organisms. While the TSWQS 


and the IPs do not specifically designate criteria for the protection of cattle or 


livestock, they do designate criteria for the protection of aquatic life that should 


preclude negative impacts to the health and performance of cattle or wildlife.  


The Executive Director has determined that the proposed draft permit for the 


facility meets the requirements of the TSWQS, which are established to protect human 


health, terrestrial, and aquatic life. Aquatic organisms are more sensitive to water 


quality components than terrestrial organisms. 


Comment 12: 


In her comments, Anne Reid asked if the TCEQ can guarantee that there will be 


no toxic algae in Brushy Creek after the treated wastewater is discharged. 


Response 12: 


Phosphorus is a key nutrient necessary for algae growth and is often in limited 


supply in freshwater systems.  By restricting the amount of phosphorus in the treated 


wastewater, the likelihood of the discharge stimulating excessive growth of algae or 


other aquatic vegetation is reduced significantly. When ED staff’s analysis of a 


discharge permit application shows the effluent has the potential to cause nutrient 







Executive Director’s Response to Comments  
CONTINENTAL HOMES OF TEXAS LP  
and KY-TEX PROPERTIES LLC 
FOR TPDES PERMIT NO. WQ0015940001 Page 16 


 


issues that could lead to conditions such as algal blooms in the receiving waters, the 


usual course of action is to add total phosphorus effluent limits to the draft permit to 


control nutrient levels entering the receiving waters. For this application, various 


factors such as the authorized effluent flow volumes precluded including total 


phosphorus limits in the draft permit. The water clarity and aquatic vegetation were 


also examined using aerial imagery and were determined to not warrant total 


phosphorus limits. Therefore, total phosphorus effluent limits were not recommended 


for this permit action. As written, the draft permit will sufficiently control nutrient 


levels in the discharge. 


Comment 13: 


In her comments, Anne Reid asked if the TCEQ is requiring primary treatment, 


secondary treatment, or advanced Tertiary Treatment with the permit. 


Response 13: 


The KY-Tex Wastewater Treatment Plant will be an activated sludge process 


plant operated in the conventional mode with extended nitrification. Treatment units 


in the Interim I phase will include a fine screen rotary drum, an aeration tank, a 


secondary clarifier, a sludge holding tank, a chlorine contact tank, and a cloth disc 


media filter. Treatment units in the Interim II phase will include a fine screen rotary 


drum, three aeration tanks, two secondary clarifiers, two sludge holding tanks, two 


chlorine contact tanks, and a cloth disc media filter. Treatment units in the Final phase 


will include a fine screen rotary drum, six aeration tanks, three secondary clarifiers, 


four sludge holding tanks, three chlorine contact tanks, and a cloth disc media filter. 


The list of treatment units above represents examples of primary and secondary 


treatment units. 







Executive Director’s Response to Comments  
CONTINENTAL HOMES OF TEXAS LP  
and KY-TEX PROPERTIES LLC 
FOR TPDES PERMIT NO. WQ0015940001 Page 17 


 


Comment 14: 


In her comments, Anne Reid asked if the permit will be a combined sewer 


system. 


Response 14: 


The State of Texas does not allow “combined” sewer systems.  Incidental 


quantities of stormwater in the area of the collection system can occasionally infiltrate 


the collection system and be routed to the treatment plant or stormwater from the 


treatment plant can be routed to the head-works for treatment at the treatment plant 


and receive treatment prior to discharge. 


Comment 15: 


In her comments, Anne Reid asked about other options for out of state 


landowners to review the application other than go to the Buda Public Library.  


Response 15: 


Landowners located outside the state of Texas can contact the applicants or the 


applicants’ contact person listed at the end of the public notice to request a copy of 


the application. 


Comment 16: 


In her comments, Anne Reid asked what water quality tests of Brushy Creek and 


other waterways receiving the treated effluent will be done before and after the facility 


discharges effluent.  


Response 16: 


Water Quality testing of the receiving stream is not required by an applicant in 


the TPDES application.  







Executive Director’s Response to Comments  
CONTINENTAL HOMES OF TEXAS LP  
and KY-TEX PROPERTIES LLC 
FOR TPDES PERMIT NO. WQ0015940001 Page 18 


 


In accordance with 30 Texas Administrative Code §307.5 and the TCEQ 


implementation procedures (June 2010) for the Texas Surface Water Quality Standards, 


an antidegradation review of the receiving waters was performed. A Tier 1 


antidegradation review has preliminarily determined that existing water quality uses 


will not be impaired by this permit action. Numerical and narrative criteria to protect 


existing uses will be maintained. A Tier 2 review has preliminarily determined that no 


significant degradation of water quality is expected in SCS reservoir 12, which has been 


identified as having high aquatic life use. Existing uses will be maintained and 


protected. The preliminary determination can be reexamined and may be modified if 


new information is received.  


Comment 17: 


In her comments, Anne Reid asked how often water quality testing will be done 


and what will the TCEQ screen for in those tests.  


Response 17: 


Once a permit has been issued to the Applicants, the applicants will be required 


to sample the discharge for specific pollutants (five-day carbonaceous biochemical 


oxygen demand (CBOD5), total suspended solids (TSS), ammonia-nitrogen (NH3-N), E. 


coli, pH, minimum dissolved oxygen (DO), and minimum and maximum total chlorine 


residual), at the frequencies and limits that are specified in the permit. 


The Applicants will then be required to create and retain monthly discharge 


monitoring reports and submit the data into an electronic database.  This data is 


periodically reviewed by the TCEQ (Enforcement Division for compliance and by Water 


Quality Division during permit renewal or amendment).  


 







Executive Director’s Response to Comments  
CONTINENTAL HOMES OF TEXAS LP  
and KY-TEX PROPERTIES LLC 
FOR TPDES PERMIT NO. WQ0015940001 Page 19 


 


Comment 18: 


In her comments, Anne Reid asked what safeguards will be in place to protect 


against untreated effluent being discharged into the unnamed tributary and Brushy 


creek if the wastewater treatment plant has a power failure.  


Response 18: 


The TCEQ issues permits that describe the conditions under which the 


wastewater facility must operate. All facilities must be designed, operated, and 


maintained consistent pursuant to 30 TAC 217. These provisions require that a facility 


is properly operated and maintained at all times. 


The TCEQ’s Office of Compliance and Enforcement ensures compliance with 


applicable state and federal regulations. The Region 11 office is required to conduct a 


mandatory comprehensive compliance investigation (CCI) at minor facilities (facilities 


with permitted flow less than 1 million gpd) once every five fiscal years.  Additional 


mandatory investigations can be required if the facility is categorized as significant 


noncompliance (SNC).  SNC is determined by the Compliance Monitoring Section of the 


TCEQ and is based on self-reported effluent violations.  


If the facility is found to be out of compliance with the terms or conditions of 


the permit, the Applicants may be subject to enforcement. If anyone experiences any 


suspected incidents of noncompliance with the permit or TCEQ rules, they may report 


these to the TCEQ by calling the toll-free number, 1-888-777-3186, or the TCEQ Region 


11 Office in Austin at (512) 339-2929. Citizen complaints may also be filed on-line at 


https://www.tceq.texas.gov/assets/public/compliance/monops/complaints/complaint


s.html.  If the Applicants fail to comply with all requirements of the permit, it may be 


subject to enforcement action. 



https://www.tceq.texas.gov/assets/public/compliance/monops/complaints/complaints.html

https://www.tceq.texas.gov/assets/public/compliance/monops/complaints/complaints.html





Executive Director’s Response to Comments  
CONTINENTAL HOMES OF TEXAS LP  
and KY-TEX PROPERTIES LLC 
FOR TPDES PERMIT NO. WQ0015940001 Page 20 


 


The TCEQ design criteria for a domestic wastewater system under 30 TAC § 


217.36, identifies requirements for ensuring that dependable electrical power and 


emergency electrical power is available to the treatment plant. The permit includes a 


requirement for the Applicants to submit plans and specifications and a final 


engineering design report which comply with 30 TAC Chapter 217, relating to “Design 

